
NODB .5



NODB.5     Hardware Illustration Sheet

4020 60 80 100 140 160120

A1. M10x75 Hex Head Bolt   Qty. 8

A2. M10x70 Hex Head Bolt   Qty. 2

A3. M10x65 Hex Head Bolt   Qty. 4

A4. M10x25 Allen Screw   Qty. 6

A5. M8x30 Allen Screw   Qty. 2

A6. M8x25 Allen Screw   Qty. 6

A7. M8x25 Taper Screw   Qty. 4(pre-installed)

1



NODB.5     Hardware Illustration Sheet

B1. M10 Nylon Lock Nut   Qty. 14
 

C1. M10 Bolt Cap Washer   Qty. 24

C2. M10 Washer   Qty. 6

C3. M10 Spring Washer   Qty. 6

A8. M5x5 Allen Screw   Qty. 4(pre-installed)

A9. M10X120L Round Head Screw    Qty. 6

C5. M8 Washer(Ø18)   Qty. 6

C4. M8 Spring Washer   Qty. 8

4020 60 80 100 140 160120

A11. M12x60 Hex Head Bolt   Qty. 8

2

A13. M8X8 Allen Screw   Qty. 2(pre-installed)

C6.M10 WASHER(Ø19)  Qty.6

C7.M10 Arc WASHER  Qty.4

C8. M12 Bolt Cap Washer   Qty. 8



A [2PCS]

B [1PCS]

C [1PCS]

D [1PCS]

N[2PCS]
  6730005

G [1PCS]
  6730007

J [1PCS]
  8370-042

H [1PCS]
  6730008

NODB.5     Parts Illustration Sheet

K [4PCS]
  8323-188

M [2PCS]
  9131-042

L [1PCS]
  9111-076

3

E [1PCS]

L R

O [2PCS]
9260-251

P [2PCS]
9161-076



NODB.5     Parts Illustration Sheet
Qty.

D1. M10 Bolt Cap 24PCS
D2. 50X100 End Cap （9211-193） 2PCS
D3. Ø90x10t Rubber Dount （9310-016） 2PCS
D4. 94x164L Rubber Pad （9310-076） 5PCS
D7. □45x60 Rubber Bushing （9211-047） 1PCS
D8. □60 End Cap （9211-092） 1PCS
D9. □50 End Cap （9211-087） 1PCS

D10. Ø73 End Cover （9211-157） 2PCS
D11. Ø38 Round End Cap （9211-018） 2PCS
D13. Impregnated With Handle（9162-147）pre-installed 1PCS
D14. Chrome Collar （8890-061）pre-installed 1PCS
D15. Chrome Collar （8130-254）pre-installed 1PCS
D16. Nylon Washer （9214-001） 2PCS
D17. Pop Pin （8250-012）pre-installed 1PCS
D18. M12 Bolt Cap 8PCS
D19. Toe Box(9119-009) pre-installed 1PCS

D1 D2 D3 D4

D9

D10 D11 D14
D13

D15

D16 D17

D7 D8

4

D18

D19



S T E P

Above shows STEP
assembled and completed

1

1

D3
N

C1
A3 D2

D18

D4

D4

A

A

G

J H
A7

C

D4

D4

N
D3

A3
C1

5

D5
C6

A9

B1
C7

D5
C6

A9

C7
B1

A11
C8

C1
A2

C1
A2

K
K

C1 B1

C1 B1 D18 A11
C8

B1
C1

K
C1

A2

K
C1

A2

D2

D1

D1

D1

D1 D1

D1

D1

D1

C8
A11

D18



S T E P

Above shows STEP
assembled and completed

2

2

D8

C5
C4

C1
D1

C5

C4

L

L

L
D14

A8 A8

D13

A8
A8

D15

D

D16

D12

C4
A5

D10

D16 D12

C4
A5

D10

D11

D

C2
C3

C2
C3

C2 C3

Detail View

D4

C

D9

B

6

D17
D7

E

A13

C2
C3

A4

A4A4

A4 C2 C3

A4

C2 C3 A4

A4
C3

C2

A6

A6
C1 B1

A2

D1

D19



Detail  View

B

D4

D10

D

D11

A5
C4

D10

D12
D16

A5
C4

D12

D16

D15

A8

A8

D13

A8
A8

D11

L

L

L

C4
C5

C4
C5D1

C1 C4
C5

D8

A3

D18

N

C1
A3

D3

D4

D4

C

A7
H

J

G

A

A

D4

D4

D18

C1

N

D3 A3
C1

A3
C1

C5
C4

C5
C4

D14

D

7

N O D B.5
E x p l o d e d   V i e w

D18

A7

A7

A7

D9

D17

D7

A13

E

B1 C7

C7
B1

D5
C6

A9

C6
A9

C6
A9

C7
B1

C7
B1

D5
C6

A9

C6
A9

C6 A9

A11

C1
A1

C1
A1

C1 B1

B1
C1

C1 B1

C1 B1

C8
A11

D18

B1
C1

C1B1

C1
B1

D2

A11

A11

D1
A1

C1

K

C1
A1

C2
C3

A4

A6
A6

C4
C5

C1 B1

A6 A6

A6

A6

C2
C3

A4

C2
C3

A4

C2
C3

A4

C2 C3
A4

C2
C3

C3

C2
A4

C2
C3

A4

C1 B1

A4

D1

C1
A1

D1

C8

D1

K

D1

D1

D2

D1

D1

D1

D1

D1

D1

D1

K
C1

A1
D1

D1

D1 C8

C8

D1

K A2

D1

D1

D19


